AW TA TeEXTILE TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Textile Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : VERTILUX PTY LTD TEST NUMBER : 7-550521-BV
PO BOX 611 DATE : 19/02/2007
TULLAMARINE VIC 3043 ORDER NUMBER : 60130

SAMPLE DESCRIPTION Clients ref: "Zing blockout ref: 33983"

Cream woven fabric - coated
Nom: 100% polyester face
acrylic based coating 420g/m2
Enduse: blinds / screens

AS/NZS 3837:1998 Method of Test for Heat and Smoke Release Rates

for Materials and Products Using an Oxygen
Consumption Calorimeter
Results:-
Specimen
1 2 3 Mean
Average Release Rate 43.7 49.4 53.4 48.8 kW/m2

Average Specific
extinction area 199.2 188.4 365.6 251 5% m2/kg
(according to Specification C1.10 of the Building Code of Australia)

BCA Classification:-
Group Classification 2 2 2
(according to Specification 22.4 of the Building Code of Australia)
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